

যাদবপুর বিশ্ববিদ্যালয়

Faculty of Engineering & Technology
DEPT. OF CONSTRUCTION ENGINEERING



JADAVPUR UNIVERSITY
BLOCK - LB, PLOT - 8, SECTOR - III, SALT LAKE,
KOLKATA - 700 098, INDIA

LABORATORY TEST RESULTS

Date: 30.08.2019

Testing done for : Kalpataru Heights
Site Address : 28, Shyamnagar Road, Nagerbazar
Type of test : Cube Compressive Strength.

Test results

Sl No.	Cube Marked	Date of Casting	Date of Testing	Compressive Strength (N/mm ²)
1	M-10	31.07.2019	30.08.2019	16.9
2				17.3
3				17.3

N. B.: Tests were conducted on samples sent by Ultra Tech Cement.

Haraswati
Dr. Subhajit Saraswati
Professor
Department of Construction Engineering
Jadavpur University